



STANDARD TESTING AND INSPECTION SERVICES LTD.

OFFICE: KM 17 PH/ABA Express way, P. O. Box 18427, Port Harcourt, Rivers State, Nigeria
 PHONE: 084-776779, 08063464544, www.stisng.com, E-mail: standardtesting@stisng.com

RC 502050

CERTIFICATE OF VISUAL EXAMINATION/MPI

PROJECT:	CERTIFICATION OF LIFTING EQUIPMENT	CERTIFICATE No.	STIS/CLN/LE/157/2013
CLIENT/OWNER	CAVMONT LEASING NIGERIA LIMITED	DATE	20/11/2013
LOCATION	PLOT 274 TRANS AMADI, PHC.	INSPECTOR	MONDAY AWO
CRITERIA	DNV 2.7-1:2006, BS EN 13889:2003, BS EN 13414-2		

MAGNETIC PARTICLE				DYE PENETRANT		
EQUIPMENT	COIL	<input type="checkbox"/>	PRODS	<input type="checkbox"/>	PENETRANT	NA
	YOKE	<input checked="" type="checkbox"/>	UV LIGHT	<input type="checkbox"/>		
MAGNETIC PARTICLE	DRY	<input type="checkbox"/>	VISIBLE	<input checked="" type="checkbox"/>	DEVELOPER	NA
	WET	<input checked="" type="checkbox"/>	FLOURESCENT	<input type="checkbox"/>		
MAGNETIZING CURRENT	AC	<input checked="" type="checkbox"/>	HWDC	<input type="checkbox"/>	SOLVENT/CLEANER	NA
	DC	<input type="checkbox"/>				
MAGNETIZING PROCESS	CONTINUOUS	<input checked="" type="checkbox"/>				
	RESIDUAL	<input type="checkbox"/>				

ID NO	DESCRIPTION OF ITEM, THIS SHOULD INCLUDE SIZE OF MATERIAL	TARE	SWL	GWL	PROOF LOAD TEST VALUE	REMARK
NRSM 010	MINI CONTAINER ALL STEEL CONSTRUCTION MINI CONTAINER CW FOUR LIFTING POINTS MOUNTED ON TOP CORNER LIFTING POINTS: OVERALL DIMENSION L=1.90M X H=2.95M X W=1.60M APPROX IN ACCORDANCE WITH DNV 2.7-1:2006	1,980KG	4,500KG	6,480KG	N/A	OKAY
NRSM 010/A	WIRE ROPE SLING FIVE LEGS WIRE ROPE SLING ASSEMBLY TO BS EN 13414-2, TOP LEGS IN 32MM X 1.3M, BOTTOM LEG 22MM X 1.5M DIA IWRC GALV WITH QUAD MASTER LINK ASSEMBLY AT ONE END, THE OTHER END THIMBLE EYE. TESTED BY: UNIVERSAL INSPECTION LTD (UK) S/NO: NRSM 010/A CERTIFICATE NO: 126020/10 DATE: 18/08/2011		6.48 TONNES @ 0-45°			
10 B, 10 C 10 D, 10 E	SHACKLES 4 PCS OF SHACKLES		6.5 TONS EACH			

LOAD TEST DETAILS

UNIT: MINI CONTAINER	TESTED BY: HECC LTD	DATE OF TEST: 18/08/2011	CERT. NO: ACC 5467/10
SLING: NRSM 010/A	TESTED BY: UNIVERSAL INSPECTION LTD	DATE OF TEST: 18/08/2011	CERT. NO: 126020/10
LAST PROOF LOAD APPLIED: 16,200KG	CRITERIA USED: DNV 2.7-1:2006	DATE OF TEST: 18/08/2011	CERT. NO: ACC 5467/10

I HEREBY CERTIFY ON BEHALF OF STANDARD TESTING & INSPECTION SERVICES LTD, THAT THE ABOVE ITEMS HAVE BEEN TESTED AND EXAMINED IN ACCORDANCE WITH STANDARD.

EXAMINED BY: MONDAY AWO
 QUALIFICATION: (ASNT LEVEL II),

DATE OF EXAMINATION: 20/11/2013

SIGN:



NEXT DUE DATE: 19/05/2014